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1. ¥ i 548 (SAMPLE DESCRIPTIONY):

FE AR (EZL N ZEMIERICRER YB1206000
Sample Name Power Bank Battery Model

AT AL DN HBRHAT IR

Client YaBo Power Technology Co., Ltd

ZAL )y bk GRYNTT Je e DR IR i T LI 9 k3 %

Add. Of Client Floor 3, Building 9, Jingxuan Industry Park, Donghuan 2nd Road, Longhua new
district, Shenzhen, China

) TR SRR IR 2 ]
Manufacturer YaBo Power Technology Co., Ltd
R L I 1.1V WA 6000mAh | Fijkx /
Nominal Voltage Rated Capacity | 66.6Wh Trademark
75 AL ALY 3000mA | fKIEER 3000mA | Ak 60mA
Charge Current ﬁEE‘,EEY”L End Charge Current
Maximum
Continuous
Charge Current
23N 8.25V BB | 3000mA | H LU 12.6V
Maximum .
Cut-off Voltage Discharge I\_/lrr|1t|ted Charge
Current oltage
B LA 6 R ITR18650 HLOS A 2 1 3000mAh
Cells Number Cell Model Cell Rated Capacity
MRRTF 46 H I 2016 4203 H 14 H MRS AR HI | 2016 4204 H 01 H
Client date Mar. 14, 2016 Finished date | Apr. 01, 2016

2. %% J71): (REFERENCE METHOD)

CH A B 5 TS 6 D i i 0 2 P — I g MR AE T )
(ST/SG/AC.10/11/Rev.5/Amend.1&ST/SG/AC.10/11/Rev.5/Amend.2)

{United Nations Recommendations On The Transport Of Dangerous Goods, Manual Of Tests And
Criteria) (ST/SG/AC.10/11/Rev.5/Amend.1&ST/SG/AC.10/11/Rev.5/Amend.2).
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3. kI H (TEST ITEM)

1. = ERR (Altitude simulation) 5. 4Nk % (External short circuit)
2. 5 (Thermal test) 6. fiili(Impact)

3. #&3))(Vibration) 7. i 75 Hi(Overcharge)

4. phili(Shock) 8. 5l (Forced discharge)

4. ASAGTIN A FH PR 45455

Major instruments of measurement used in the test:

W LRI i B HEA 24
Name of equipment Serial No. Due Date
/Model

AU v AR R AR G AR SE-132 2017-03-10
Low Pressure Test Machine

BE-DY-125

PR AR AR SE-137 2017-03-10
High and Low Temperature

Chamber

BE-THK-150M8

ke SE-439 2016-10-19

Vibration Machine
EV103VT650VC Susb-2

Wlbkrpdi & SE-440 2016-10-19
Shock Machine

HSKT-10

T4 A A AR ML SE-133 2017-03-10

Thermostat Short-circuit

Testing Machine

BE-1000W

FE gl SE-136 2017-03-10
Impact Machine

BE-5060

25V10A Hiith 78 i FELAX SE-172 2016-10-19
Battery Charge and Discharge

Machine

CT-3008-25V10A-NA

Huhik: | AR RN R 2 XY S 40 T H S — Tl X A BRPUME 4

Adress: East of 4/F., Building A, Hourui No.3 Industrial Zone, Xixiang Street, Bao'an District, Shenzhen,
Guangdong, China

HL1% (Tel): (86)755-26066061 1% H.(Fax): (86)755-26066021 [ 1i:(Website): www.anbotek.com




Anbotek TP re Il eisl T
Shenzhen Anbotek Compliance
Laboratory Limited

Product Safety

L5 5:R011603418B %40, 316 1
Report No. Page of

5. KrdliHh 5. IREES A

Place and Environmental Conditions of the test

Hi R RN TS I B 03 A B 22 W) Lt S 6 = W (20£5) C MXNEE  (40~70) %RH
Place Temperature R.H.

6. Wik 4516 (CONCLUSION)

I H TR AT FRE £ i

ITEM SAMPLE NUMBER STANDARD CONCLUSION

T FEARLD B1~B4, B5~B

MRS BO788 it (PASS)

(Altitude simulation)

iR I8 (Thermal test) HHid (PASS)

#z))(Vibration) ik (PASS)

M7 (Shock) it (PASS)
HhIE UN38.3

SR o it (PASS)

(External short circuit)

fiE i (Impact) C21~C25 it (PASS)

il & 75 #i(Overcharge) | B1~B4, B5~B8 il (PASS)

ji 1~C1 11~C2
E‘ﬁéﬁﬁJﬁﬁlEﬁ. C1~C10, C11~C20 it (PASS)
(Forced discharge)

1t (Notes):
B1~B4 55— 7 i AU 5 4 70 AR A 10 Fi it
Batteries at first cycle in fully charged states;
C21~C25: g 55— 7u B L A 1 50% B T8 2% IR A R HL s
Cells at first cycle at 50% of the design rated capacity;
C1~C10: 45— AT A S8 T3 R AS R LS,
Cells at first cycle in fully discharged states;
B5~B8: Ay 50 7 i LAY 564 A8 FEUIR A R e,
Batteries after 50 cycles ending in fully charged states;
C11~C20: 24 50 4> A 8 A 115 58 T8 B ARAS ) LS,
Cells after 50 cycles ending in fully discharged states.
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7. Wtk (TEST METHOD)

AN R ] DA I BEA TR T.1 2 T.5. A5 T.6 A1 T.8 NAE H A& 573 A 56 it i) v b B
Hth gl o R T.7 mT DA A R SEAe e T.1 & T.5 rp i Ak R O et ZH kAT, DA A2 3 78 i
FEL I () LB AT

SRR T

JHER R (%)= (Mi-M2)/M1 *100

X M1 ESEG T TR, M2 &5 5 R . A i R AN N R P, B T i
K",
Tests T.1 to T.5 shall be conducted in sequence on the same cell or battery. Tests T.6 and T.8 shall be
conducted using not otherwise tested cells or batteries. Test T.7 may be conducted using undamaged
batteries previously used in tests T.1 to T.5 for purposes of testing on cycled batteries.
In order to quantify the mass loss, the following procedure is provided:
Mass loss(%) = (M1-M2) / M1x100
Where M1 is the mass before the test and M2 is the mass after the test. When mass loss does not
exceed the values in Table blow, it shall be considered as “no mass loss”.

Hajth L v 2 o B M TR K IR

Mass M of cell or battery Mass loss limit
M<1 7i(g) 0.5%
1g<M<75 7i(Q) 0.2%
M>75 () 0.1%

T R
TR PR b A N A s A T ERIG T 11.6 TFRIFASE B2 4 (20°C £5°C) M AFIR 4/ 6 /M.
BRI B ATCE N . o ORI o ToiEk, I HARANEE rt el A i 4 R
Je T TF % F AN /N T ILAE AT I —SEBG T AR 1K) 90% . 7 K FE AR (R ANIE FH 158 A RS AR 56 fe
R LA
T.1 Altitude simulation
Test cells and batteries shall be stored at a pressure of 11.6 kPa or less for at least six hours at ambient
temperature (20 £ 5 °C).
Cells and batteries meet this requirement if there is no leakage, no venting, no disassembly, no rupture
and no fire and if the open circuit voltage of each test cell or battery after testing is not less than 90% of
its voltage immediately prior to this procedure. The requirement relating to voltage is not applicable to
test cells and batteries at fully discharged states.

T.2 i R

TR FEth R B A N SRR I 5 T 72°C £ 2° CIASAE AP R D> 6 /N, e PR AR B0 i 45
T-40°C £ 2°CHIGAE TARHE D 6 /NI o PRAS B s RS0 B 2 [) R e IS T )i R 30 2l e MEAE P o
AT, 5810 K, B K ARG et SR AL E A BT E (20°C £5°C) RAFIN 24 /M. XK
TR R, B R T AR e T TR IS TR) 2 /D kg 12 /N o

FURE AT BN CHR S R, TEBRATCR K, I HAEANRL H it B i 4 AR A
Jii B FF % AN/ T- AR A TIX — 3R B0 i FEUR 1) 90% 0 3 5% LS PR SR ANIE FH T 58 A HOIR A 1R 56
TR H
T.2 Thermal test
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Test cells and batteries are to be stored for at least six hours at a test temperature equal to 72 + 2 °C,
followed by storage for at least six hours at a test temperature equal to - 40 £ 2 °C. The maximum time
interval between test temperature extremes is 30 minutes. This procedure is to be repeated until 10
total cycles are complete, after which all test cells and batteries are to be stored for 24 hours at ambient
temperature (20 + 5 °C). For large cells and batteries the duration of exposure to the test temperature
extremes should be at least 12 hours.

Cells and batteries meet this requirement if there is no leakage, no venting, no disassembly, no rupture
and no fire and if the open circuit voltage of each test cell or battery after testing is not less than 90% of
its voltage immediately prior to this procedure. The requirement relating to voltage is not applicable to
test cells and batteries at fully discharged states.

T.3 &z

H A b 4 R [ TR &, (HARIE R AT, JEREMER il SE AL R R 3 . IR NJE IETX
W, SHEFIHIRERAE THZ F1 200Hz 2 18], {E[RIF] 7THz, B R 15 8. X —IRshl R = M
(1) FB B S (PR — 5 I AT 12 1k, i 3 /et Ho—ANRZN 5 1) 06 2505 v 1

VEX B AR, SR A R 12 T o (it 2] CRMBAVNR B 2D, R 12 58
SRR HL 2 AT AN

XF AN R s N THZ FFLh, OREFE 1g B INESE, Sk s 18Hz. SR 5 K f1
FFAE 0.8mm CEAZHRE 1.6mm) , G INATR A01E KR EE IA R 89 (MF L)k 50Hz) o« Kidpe K niK
PELRFEAE 8g ELEIAIHRIE %] 200Hz.

MRS : M 7 BR2ZTF UG OREE 1gn (PRI fE B B IR 2] 18 2% . AR K I=ii R FF(E
0.8 =K CRATHE 1.6 =2K) JFHG AR H R O IA R 2gn (FRL4 25 §F2%) o KU E s 5
PREFLE 2gn BRSNS N %] 200 H#2%

FURE A EMA T B THR . Bk, TEHRRTEE K, I HAANRL d i 5 i 2 A5 R
S (R F % FUBAS /N T AR TR IR B T S 1 90% 0 A 5 HiL I 1 B SRANTE JT1 T 52 4 i HEIR A 113k 36 v
TR HE e

T.3 Vibration

Cells and batteries are firmly secured to the platform of the vibration machine without distorting the cells
in such a manner as to faithfully transmit the vibration. The vibration shall be a sinusoidal waveform with
a logarithmic sweep between 7 Hz and 200 Hz and back to 7 Hz traversed in 15 minutes. This cycle
shall be repeated 12 times for a total of 3 hours for each of three mutually perpendicular mounting
positions of the cell. One of the directions of vibration must be perpendicular to the terminal face.

The logarithmic frequency sweep shall differ for cells and batteries with a gross mass of not more than
12 kg (cells and small batteries), and for batteries with a gross mass of more than 12 kg (large
batteries). For cells and small batteries: from 7 Hz a peak acceleration of 1 gn is maintained until 18 Hz
is reached. The amplitude is then maintained at 0.8 mm (1.6 mm total excursion) and the frequency
increased until a peak acceleration of 8 gn occurs (approximately 50 Hz).

A peak acceleration of 8 gn is then maintained until the frequency is increased to 200 Hz.

For large batteries: from 7 Hz to a peak acceleration of 1 gn is maintained until 18 Hz is reached. The
amplitude is then maintained at 0.8 mm (1.6 mm total excursion) and the frequency increased until a
peak acceleration of 2 gn occurs (approximately 25 Hz). A peak acceleration of 2 gn is then maintained
until the frequency is increased to 200 Hz.

Cells and batteries meet this requirement if there is no leakage, no venting, no disassembly, no rupture
and no fire during the test and after the test and if the open circuit voltage of each test cell or battery
directly after testing in its third perpendicular mounting position is not less than 90% of its voltage
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immediately prior to this procedure. The requirement relating to voltage is not applicable to test cells
and batteries at fully discharged states.

T.4 phiti

T PRV R P b A ] R A S S R T A b ¥ b, SRS RS A A ) I i . A
HL Pt R L Yt 2 028 52 e KN 1509 MIBKPRFEEIN (] 6 2 AP E 52 bty o A it i e it 2004
AN HAH T B A e i i A e T W TS I &2 =Ry, BEE TR ROTINA R =i, Bt
18 ihiti

K2R Hth K 2R H gt 4 200 28 52 a5 K I B 509 Ak nf (8] 11 22 RP 0 IE a2 ety o FAN vt
BRI 2 A0 = AH LT IR T LR ETT M &2 =y, AT ROT &2 =ity Bt
18 K ihiti

ZORMMBA BT E N TR O TR K, I HARA R f b ol i i 4 £ 15
Ja I HU AN T AR AT IX 3RS0 5T U 1 90%. A5 O L R IR B SRANIE T 58 A O RAS IR 6 v
TR LB A
T.4 Shock
Test cells and batteries shall be secured to the testing machine by means of a rigid mount which will
support all mounting surfaces of each test battery. Each cell or battery shall be subjected to a half-sine
shock of peak acceleration of 150 gn and pulse duration of 6 milliseconds. Each cell or battery shall be
subjected to three shocks in the positive direction followed by three shocks in the negative direction of
three mutually perpendicular mounting positions of the cell or battery for a total of 18 shocks. However,
large cells and large batteries shall be subjected to a half-sine shock of peak acceleration of 50 gn and
pulse duration of 11 milliseconds. Each cell or battery is subjected to three shocks in the positive
direction followed by three shocks in the negative direction of each of three mutually perpendicular
mounting positions of the cell for a total of 18 shocks.
Cells and batteries meet this requirement if there is no leakage, no venting, no disassembly, no rupture
and no fire and if the open circuit voltage of each test cell or battery after testing is not less than 90% of
its voltage immediately prior to this procedure. The requirement relating to voltage is not applicable to
test cells and batteries at fully discharged states.

T.5 SMER KRR

R 8 R0 FE T B R T A UL, A HLANSRIR L IA B 55°C £2°C, AR Al AR e F T 2 7 55°C +
2°C &2 RAMFL/NT 0.1 BRUS IR S5 o 3K — R 25 A RAT FRLVH B FRLVH 20 A et B2 R ) 55°C £2°C
JERFEE SR> 1 /NI

BOR B A H i A A SR EEAN T 170°C, I HAR S R b SO0 5 6 /NN og A, o
2, TolkEK.
T.5 External short circuit
The cell or battery to be tested shall be temperature stabilized so that its external case temperature
reaches 55 * 2 °C and then the cell or battery shall be subjected to a short circuit condition with a total
external resistance of less than 0.1 ohm at 55 + 2 °C. This short circuit condition is continued for at least
one hour after the cell or battery external case temperature has returned to 55 + 2 °C.
Cells and batteries meet this requirement if their external temperature does not exceed 170 °C and
there is no disassembly, no rupture and no fire during the test and within six hours after the test.

T.6 fi /Bt s

fiih GEMTHARANT 18 KM BIAEE f i)

BURE b T R TR AR AR F, AR 316 T AVERAN R BUBAE A 0, AWAR ELAR
16.8 7K +£0.1 22K, KEZR/D 6 MK, s KumifE, MoFZ K& ¥—hko1 Tw+01T
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SR 6122.5 JEOK ALk vk BN FIARE AT Ak, A — AN U5 BEEE R« X 3 A E A ) B

/NI BB B BN AR T O B ] T | VR R K SRR TR A 90 VR R .
FESAEE, P SR AT O S RUBHE R PO R EAR 15.8 £0.1 22K 5 iR

WhaEE. AR .

T.6 Impact / Crush

Impact (applicable to cylindrical cells greater than 18 mm in diameter)

The sample cell or component cell is to be placed on a flat smooth surface. A 15.8 mm £ 0.1mm

diameter, at least 6 cm long, or the longest dimension of the cell, whichever is greater, Type 316

stainless steel bar is to be placed across the centre of the sample. A 9.1 kg + 0.1 kg mass is to be

dropped from a height of 61 + 2.5 cm at the intersection of the bar and sample in a controlled manner

using a near frictionless, vertical sliding track or channel with minimal drag on the falling mass. The

vertical track or channel used to guide the falling mass shall be oriented 90 degrees from the horizontal

supporting surface.

The test sample is to be impacted with its longitudinal axis parallel to the flat surface and perpendicular

to the longitudinal axis of the 15.8 mm + 0.1mm diameter curved surface lying across the centre of the

test sample. Each sample is to be subjected to only a single impact.

FrE (BAEIE. 4856, Wim/a it fl BLAR /N T 18 222K I [RAT T i)
K R R TT AT RV TR E P AN I AN s, 55 s D M ok, A58 — A el m i R 2k
1.5 JUREERD . FrIRFFelitty, BRI =gl —:
(a)  Jthni¥ )y ik F] 13KN+0.78KN;
(b WA H S R4/ 100mV;
(o) HIlARBER )T LR 50%ELL L.
—HIXFIRK ). B TR 100mV 88 2, sl inARTE 22 /0ik J5 5 B2 1 50%, BRI f#BR Hs -
L2 R A5 B e SRV = 1 Rl 118 SO 21 1 V4 T A SR VAN B 2 i1 8 SO 21 3 A SR VNS
3 L7 T i s
BEANURE A b s T it SR R . AR R SRS 6 /NI o 150 AT 2 ) Ao H A
TS0 L B T F T AT
SR At AT Rt b el E AN 170°C, I HAR RS R A6 J5 6 /NN ek, ol
Ko
Crush (applicable to prismatic, pouch, coin/button cells and cylindrical cells not more than 18 mm in
diameter)
A cell or component cell is to be crushed between two flat surfaces. The crushing is to be gradual with a
speed of approximately 1.5 cm/s at the first point of contact. The crushing is to be continued until the
first of the three options below is reached.
(a) The applied force reaches 13 kN + 0.78 kN;
(b) The voltage of the cell drops by at least 100 mV; or
(c) The cell is deformed by 50% or more of its original thickness.
Once the maximum pressure has been obtained, the voltage drops by 100 mV or more, or the cell is
deformed by at least 50% of its original thickness, the pressure shall be released.
A prismatic or pouch cell shall be crushed by applying the force to the widest side. A button/coin cell
shall be crushed by applying the force on its flat surfaces. For cylindrical cells, the crush force shall be
applied perpendicular to the longitudinal axis.
Each test cell or component cell is to be subjected to one crush only. The test sample shall be observed
for a further 6 h. The test shall be conducted using test cells or component cells that have not
previously been subjected to other tests.
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Cells and component cells meet this requirement if their external temperature does not exceed 170 °C
and there is no disassembly and no fire during the test and within six hours after this test.

T.7 LA
78 L LI A 2 T 7 S WA i KA e WL R P A% o a8 (R e /N LS B
(a) il g UK 78 L AN KT 18V IR, T30 1) dz /) P S V2 PRV 2 g K 72 P P S 1) 19 £
22V B I INE
(b)) il vy g U 78 FEL L DR T 18V IR, 18 P iz /) FLUHS B 4y d5e K 78 FL R ) 1.2 £%
I N AEFR G N AT, BEAT BRI IR T Ny 24 /N
Bk 70 B H it A IR0 T R RS S5 7 RN TEAR A, ek K
T.7 Overcharge
The charge current shall be twice the manufacturer's recommended maximum continuous charge
current. The minimum voltage of the test shall be as follows:
(a) When the manufacturer’'s recommended charge voltage is not more than 18V, the minimum voltage
of the test shall be the lesser of two times the maximum charge voltage of the battery or 22V.
(b) When the manufacturer’'s recommended charge voltage is more than 18V, the minimum voltage of
the test shall be 1.2 times the maximum charge voltage.
Tests are to be conducted at ambient temperature; the duration of the test shall be 24 hours.
Rechargeable batteries meet this requirement if there is no disassembly and no fire during the test and
within seven days after the test.

T.8 sl
A ARSI N 5 12V B ALY e IR AR 4y PR A% T 3 7 4 A 1R B KB LA R A
(SR GE

I 21 K /N MVESE R P P BEL A7 Aoy S ke b AR B, THAREAS HH &5 8 IR L It o X A H A T R
JHCERL,  TCRLIS ) 8 45T FUA 5 B AR 156 L VAL

R 5 PR 7S P A A IS R AR S 7 RN A, ToikE K.
T.8 Forced discharge
Each cell shall be forced discharged at ambient temperature by connecting it in series with a 12V D.C.
power supply at an initial current equal to the maximum discharge current specified by the manufacturer.
The specified discharge current is to be obtained by connecting a resistive load of the appropriate size
and rating in series with the test cell. Each cell shall be forced discharged for a time interval (in hours)
equal to its rated capacity divided by the initial test current (in ampere).
Primary or rechargeable cells meet this requirement if there is no disassembly and no fire during the
test and within seven days after the test.
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8. M2 TEST PROCEDURE

%54 41 Marking

v

kb3 Pretreatment

v
v v v v

B1-B4 B5-B8 C21-C25 B1-B4 C1-C10
¢ B5-B8 C11-C20

i AU

Altitude simulation

v

A
Thermal test

A\ 4 v VL
!

i il; Impact R gl GEN
=3 Vibration

Overcharge Forced discharge

il Shock

v

A E L

External short ircuit

v v

'

BG4 FE Analysis

Mtk T ARAE RN 52 DX PY 2 A B 5 — Tl X A HRIDIREZR
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9. My DATA
T.1 E R (Altitude simulation)
CERiA WECHT Pre-test W5 After test FrEg | BT | AR, R, W
RS TR R it i Mass loss | Voltage | &, %I Kk (&
No. Mass Voltage Mass Voltage (%) loss (%) | /75)
5(9) R (V) ()] (V) Whether leakage,
venting, disassembly,
rupture, fire (Y/N)
B1 350.11 12.498 350.07 12.496 0.01 0.01 N
B2 350.69 12.485 350.68 12.485 0.00 0.00 N
B3 349.16 12.487 349.15 12.487 0.00 0.00 N
B4 350.52 12.493 350.51 12.492 0.00 0.00 N
B5 350.23 12.492 350.19 12.492 0.01 0.00 N
B6 351.25 12.501 351.17 12.498 0.02 0.02 N
B7 349.33 12.485 349.32 12.485 0.00 0.00 N
B8 350.12 12.506 350.12 12.505 0.00 0.01 N
T.2 i MR (Thermal test)
FAL I T Pre-test W5 After test FiEGH | BETHR | Ak, AR W
%' JitE H Jigis L Mass loss | Voltage | &, R K (G2
No. Mass Voltage Mass Voltage (%) loss (%) | /45)
5(9) R(V) 7L(9) R(V) Whether leakage,
venting, disassembly,
rupture, fire (Y/N)
B1 350.07 12.496 349.93 12.441 0.04 0.44 N
B2 350.68 12.485 350.59 12.433 0.03 0.41 N
B3 349.15 12.487 349.07 12.450 0.02 0.30 N
B4 350.51 12.492 350.42 12.447 0.03 0.36 N
B5 350.19 12.492 350.14 12.436 0.01 0.45 N
B6 351.17 12.498 351.09 12.459 0.02 0.31 N
B7 349.32 12.485 349.27 12.433 0.01 0.41 N
B8 350.12 12.505 350.01 12.442 0.03 0.50 N
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T.3 #&5))(Vibration)
FaL I WECHT Pre-test W5 After test FrEg | BT | AR, R, W
ETRE) Jigcis CEYiN T Hifk | Massloss | Voltage | 14, fifZ4RIkE -k (&
No. Mass Voltage Mass Voltage (%) loss (%) | /75)
72(9) R(V) 5i(g) fR(V) Whether leakage,
venting, disassembly,
rupture, fire (Y/N)
B1 349.93 12.441 349.92 12.441 0.00 0.00 N
B2 350.59 12.433 350.51 12.432 0.02 0.01 N
B3 349.07 12.450 349.07 12.447 0.00 0.02 N
B4 350.42 12.447 350.41 12.446 0.00 0.01 N
B5 350.14 12.436 350.07 12.436 0.02 0.00 N
B6 351.09 12.459 351.07 12.459 0.01 0.00 N
B7 349.27 12.433 349.25 12.433 0.01 0.00 N
B8 350.01 12.442 350.01 12.441 0.00 0.00 N
T.4 1fifi(Shock)
Hait WA HT Pre-test WEAJS Aftertest | it | S | LBk, {7 @
RS Jigy CERES Jigis L Mass loss | Voltage | {4, ARk
No. Mass Voltage Mass Voltage (%) loss (%) | /45)
72(9) R(V) 5 (g) R(V) Whether leakage,
venting, disassembly,
rupture, fire (Y/N)
B1 349.92 12.441 349.91 12.440 0.00 0.00 N
B2 350.51 12.432 350.44 12.431 0.02 0.01 N
B3 349.07 12.447 349.02 12.446 0.01 0.01 N
B4 350.41 12.446 350.39 12.446 0.01 0.00 N
B5 350.07 12.436 350.02 12.435 0.01 0.01 N
B6 351.07 12.459 351.06 12.458 0.00 0.01 N
B7 349.25 12.433 349.25 12.433 0.00 0.00 N
B8 350.01 12.441 349.96 12.441 0.01 0.00 N
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T.5 4% (External short circuit)

R4 5 No. e vt AW, W, Rk G
Peak temperature (C) Whether disassembly, rupture, fire (Y/N)
B1 54.2 N
B2 55.1 N
B3 55.7 N
B4 55.5 N
B5 55.6 N
B6 55.7 N
B7 54.1 N
B8 55.2 N
T.6 Hiiiti(Impact)
LYt 4 5 No. e vt AL, R G
Peak temperature (C) Whether disassembly, fire (Y/N)
C21 118.1 N
C22 108.6 N
C23 97.6 N
C24 96.3 N
C25 116.7 N
T.7 &L & 75 H(Overcharge)
Hiith g 5 No. AR A, KGRI
Whether disassembly, fire (Y/N)

B1 N
B2 N
B3 N
B4 N
B5 N
B6 N
B7 N
B8 N
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T.8 # kil /i (Forced discharge)

R4 5 No. AT, KGRI
Whether disassembly, fire (Y/N)

C1

Cc2

C3

C4

C5

C6

c7

C8

C9

C10

C11

C12

C13

C14

C15

C16

C17

C18

C19

Z\Z\Z\Z\Z|Z|Z|Z|Z|Z|Z|Z|Z|Z|Z|ZZ2ZZZ2

C20
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10. #£4  Fr (Photos of the Sample)

Hijth (Battery)

1 1‘ 314015 16

jiny
4516 17 18 1v
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75 (DECLARATION)
Lol 2% 3. CERG B R T 6 B 53 ) ds fan i 8 i1 — ul 56 70 A ot T )
(ST/SG/AC.10/11/Rev.5/Amend.1&ST/SG/AC.10/11/Rev.5/Amend.2)
{ United Nations Recommendations On The Transport Of Dangerous Goods, Manual Of

Tests And Criteria) (ST/SG/AC.10/11/Rev.5/Amend.1&ST/SG/AC.10/11/Rev.5/Amend.2).

2. MERSEse = PRI 2 RN B A A7 IR 2 7]
Mtk AR RIS X PG 2 A B 8 = DMV IXARRPIRE AR
Test place Lab: Shenzhen Anbotek Compliance Laboratory Limited
East of 4/F., Building A, Hourui No.3 Industrial Zone, Xixiang Street, Bao'an District,
Shenzhen, Guangdong, China

3. AR AN REAE ORI R o
This report shall not be revised and deleted.

4. AR H ARG 45 RA S iR A K
The results only related to the items tested.
5. AR FERZIRYNZ AT e A A7 R 2~ w5 vF el 5 00~ ANBERT T EidE . T2 .
This report shall not be published as advertisement without the approval of Shenzhen
Anbotek Compliance Laboratory Limited.
6. BRARAEEES], 5N ICIRIN 2 A B 3 A PR 2 = 45 T AR o A8 52
This report shall not be copied partly without the written approval of Shenzhen Anbotek

Compliance Laboratory Limited.

*kkkkkkkkkHI £ 2 kkkkkkkkkk
e
End of report
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